

NCCN Guidelines® Insights

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

Featured Updates to the NCCN Guidelines

Michael B. Streiff, MD^{1,*}; Bjorn Holmstrom, MD²; Dana Angelini, MD³; Aneel Ashrani, MD⁴; Paula L. Bockenstedt, MD⁵; Carolyn Chesney, MD⁶; John Fanikos, RPH, MBA^{7,*}; Randolph B. Fenninger, JD⁸; Annemarie E. Fogerty, MD⁹; Shuwei Gao, MD¹⁰; Samuel Z. Goldhaber, MD⁷; Krishna Gundabolu, MD¹¹; Paul Hendrie, MD, PhD¹²; Alfred I. Lee, MD, PhD¹³; Jason T. Lee, MD^{14,*}; Janelle Mann, PharmD¹⁵; Brandon McMahon, MD¹⁶; Michael M. Millenson, MD^{17,*}; Colleen Morton, MD¹⁸; Thomas L. Ortel, MD, PhD¹⁹; Sadat Ozair, MD²⁰; Rita Paschal, MD²¹; Sanford Shattil, MD²²; Tanya Siddiqi, MD²³; Kristi J. Smock, MD²⁴; Gerald Soff, MD²⁵; Tzu-Fei Wang, MD²⁶; Eliot Williams, MD²⁷; Anaadriana Zakarija, MD²⁸; Lydia Hammond^{29,*}; Mary A. Dwyer, MS, CGC^{29,*}; and Anita M. Engh, PhD^{29,*}

Abstract

Venous thromboembolism (VTE) is common in patients with cancer and increases morbidity and mortality. VTE prevention and treatment are more complex in patients with cancer. The NCCN Guidelines for Cancer-Associated Venous Thromboembolic Disease outline strategies for treatment and prevention of VTE in adult patients diagnosed with cancer or in whom cancer is clinically suspected. These NCCN Guidelines Insights explain recent changes in anticoagulants recommended for the treatment of cancer-associated VTE.

J Natl Compr Canc Netw 2018;16(11):1289–1303
doi: 10.6004/jnccn.2018.0084

¹The Sidney Kimmel Comprehensive Cancer Center at Johns Hopkins; ²Moffitt Cancer Center; ³Case Comprehensive Cancer Center/University Hospitals Seidman Cancer Center and Cleveland Clinic Taussig Cancer Institute; ⁴Mayo Clinic Cancer Center; ⁵University of Michigan Rogel Cancer Center; ⁶St. Jude Children's Research Hospital/The University of Tennessee Health Science Center; ⁷Dana-Farber/Brigham and Women's Cancer Center; ⁸National Blood Clot Alliance; ⁹Massachusetts General Hospital Cancer Center; ¹⁰The University of Texas MD Anderson Cancer Center; ¹¹Fred & Pamela Buffett Cancer Center; ¹²Fred Hutchinson Cancer Research Center/Seattle Cancer Care Alliance; ¹³Yale Cancer Center/Smilow Cancer Hospital; ¹⁴Stanford Cancer Institute; ¹⁵Siteman Cancer Center at Barnes-Jewish Hospital and Washington University School of Medicine; ¹⁶University of Colorado Cancer Center; ¹⁷Fox Chase Cancer Center; ¹⁸Vanderbilt-Ingram Cancer Center; ¹⁹Duke Cancer Institute; ²⁰Roswell Park Comprehensive Cancer Center; ²¹University of Alabama at Birmingham Comprehensive Cancer Center; ²²UC San Diego Moores Cancer Center; ²³City of Hope National Medical Center; ²⁴Huntsman Cancer Institute at the University of Utah; ²⁵Memorial Sloan Kettering Cancer Center; ²⁶The Ohio State University Comprehensive Cancer Center - James Cancer Hospital and Solove Research Institute; ²⁷University of Wisconsin Carbone Cancer Center; ²⁸Robert H. Lurie Comprehensive Cancer Center of Northwestern University; and ²⁹National Comprehensive Cancer Network.

*Provided content development and/or authorship assistance.

Please Note

The NCCN Clinical Practice Guidelines in Oncology (NCCN Guidelines®) are a statement of consensus of the authors regarding their views of currently accepted approaches to treatment. **The NCCN Guidelines® Insights highlight important changes in the NCCN Guidelines® recommendations from previous versions. Colored markings in the algorithm show changes and the discussion aims to further understanding of these changes by summarizing salient portions of the panel's discussion, including the literature reviewed.**

The NCCN Guidelines Insights do not represent the full NCCN Guidelines; further, the National Comprehensive Cancer Network® (NCCN®) makes no representation or warranties of any kind regarding the content, use, or application of the NCCN Guidelines and NCCN Guidelines Insights and disclaims any responsibility for their applications or use in any way.

The full and most current version of these NCCN Guidelines is available at NCCN.org.

© National Comprehensive Cancer Network, Inc. 2018, All rights reserved. The NCCN Guidelines and the illustrations herein may not be reproduced in any form without the express written permission of NCCN.

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

NCCN: Continuing Education

Target Audience: This activity is designed to meet the educational needs of physicians, nurses, and pharmacists involved in the management of patients with cancer.


Accreditation Statement NCCN

Physicians: National Comprehensive Cancer Network is accredited by the Accreditation Council for Continuing Medical Education (ACCME) to provide continuing medical education for physicians.

NCCN designates this journal-based CE activity for a maximum of 1.0 *AMA PRA Category 1 Credit*[™]. Physicians should claim only the credit commensurate with the extent of their participation in the activity.

Nurses: National Comprehensive Cancer Network is accredited as a provider of continuing nursing education by the American Nurses Credentialing Center's Commission on Accreditation.

NCCN designates this educational activity for a maximum of 1.0 contact hour.

 **Pharmacists:** National Comprehensive Cancer Network is accredited by the Accreditation Council for Pharmacy Education as a provider of continuing pharmacy education.

NCCN designates this knowledge-based continuing education activity for 1.0 contact hour (0.1 CEUs) of continuing education credit. UAN: 0836-0000-18-011-H01-P

All clinicians completing this activity will be issued a certificate of participation. To participate in this journal CE activity: 1) review the educational content; 2) take the posttest with a 66% minimum passing score and complete the evaluation at <http://education.nccn.org/node/84204>; and 3) view/print certificate.

Pharmacists: You must complete the posttest and evaluation within 30 days of the activity. Continuing pharmacy education credit is reported to the CPE Monitor once you have completed the posttest and evaluation and claimed your credits. Before completing these requirements, be sure your NCCN profile has been updated with your NAPB e-profile ID and date of birth. Your credit cannot be reported without this information. If you have any questions, please e-mail education@nccn.org.

Release date: November 10, 2018; Expiration date: November 10, 2019

Learning Objectives:

Upon completion of this activity, participants will be able to:

- Integrate into professional practice the updates to the NCCN Guidelines for Cancer-Associated Venous Thromboembolic Disease
- Describe the rationale behind the decision-making process for developing the NCCN Guidelines for Cancer-Associated Venous Thromboembolic Disease

Disclosure of Relevant Financial Relationships

The NCCN staff listed below discloses no relevant financial relationships:

Kerrin M. Rosenthal, MA; Kimberly Callan, MS; Genevieve Emberger Hartzman, MA; Erin Hesler; Kristina M. Gregory, RN, MSN, OCN; Rashmi Kumar, PhD; Karen Kanefield; and Kathy Smith.

Individuals Who Provided Content Development and/or Authorship Assistance:

Michael B. Streiff, MD, Panel Chair, has disclosed that he has received grant/research support from Boehringer Ingelheim GmbH; Janssen Pharmaceutica Products, LP; and Roche Laboratories, Inc. He has received consulting fees/honoraria from Bayer HealthCare; Daiichi Sankyo Co.; CSL Behring; and Portola Pharmaceuticals. He has also served as a scientific advisor for Bayer HealthCare; Pfizer Inc.; Janssen Pharmaceutica Products, LP; and Portola Pharmaceuticals.

Alfred I. Lee, MD, PhD, Panel Member, has disclosed that he has no relevant financial relationships.

Michael M. Millenson, MD, Panel Member, has disclosed that his spouse receives salary from Johnson & Johnson.

John Fanikos, RPH, MBA, Panel Member, has disclosed that he has served as a consultant for Boehringer Ingelheim GmbH and Genentech, Inc.

Lydia Hammond, Guidelines Layout Specialist, NCCN, has disclosed that she has no relevant financial relationships.

Anita M. Engh, PhD, Oncology Scientist/Medical Writer, NCCN, has disclosed that she has no relevant financial relationships.

Mary A. Dwyer, MS, CGC, Senior Manager, Guidelines, NCCN, has disclosed that she has no relevant financial relationships.

This activity is supported by educational grants from AstraZeneca, Celldex Therapeutics, Celgene Corporation, Genentech, Jazz Pharmaceuticals, Inc., Novartis Pharmaceuticals Corporation, and Seattle Genetics, Inc. This activity is supported by independent educational grants from AbbVie, Merck & Co., Inc. and NOVOCURE.

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

THERAPEUTIC ANTICOAGULATION FOR VENOUS THROMBOEMBOLISM

- Anticoagulation options recommended for management of VTE in patients with cancer include regimens involving only one agent (monotherapy options) as well as regimens that use more than one type of agent (combination therapy options). This section lists the recommended regimens, including dosing and duration, as well as a list of contraindications and warnings to help guide treatment selection.¹
- Select regimen based on: Renal failure ($C_{cr} < 30$ mL/min), inpatient/outpatient, FDA approval, cost, ease of administration, monitoring, bleeding risk assessment, and ability to reverse anticoagulation. (See Contraindications and Warnings on VTE-E, 4 of 5).
- Baseline laboratory testing: CBC, renal and hepatic function panel, aPTT, and PT/INR.
- Follow institutional standard operating procedures (SOPs) for dosing schedules. If no SOPs then use the American College of Chest Physicians (ACCP) recommendations.²
- Following initiation of anticoagulant: Hemoglobin, hematocrit, and platelet count at least every 2–3 days for the first 14 days and every 2 weeks thereafter or as clinically indicated.

Monotherapy Options

Agent(s)	Dosing Details ^c
LMWH – preferred for first 6 months in patients with proximal DVT or PE and for prevention of recurrent VTE in patients with advanced metastatic cancer.	
• Dalteparin (category 1)	200 units/kg SC daily for 30 days, then 150 units/kg once daily for 2–6 months ^{a,3,4}
• Enoxaparin	1 mg/kg SC every 12 hours ^{d,5-8}
Rivaroxaban	15 mg orally BID for 21 days, then 20 mg daily ⁹⁻¹²
Fondaparinux	5 mg [< 50 kg]; 7.5 mg [50–100 kg]; 10 mg [> 100 kg] SC daily ^{13,14}
Unfractionated heparin (UFH) (category 2B)	
• UFH IV then SC	IV 80 units/kg load, then 18 units/kg/h, target aPTT of 2–2.5 x control or per hospital SOPs, then SC 250 units/kg every 12 hours ¹⁵
• UFH SC	SC 333 unit/kg load, then SC 250 units/kg every 12 hours ^{15,16}
For patients who refuse or have compelling reasons to avoid LMWH, ^b the following direct oral anticoagulants (DOACs) are acceptable alternatives for management of VTE:	
• Apixaban	10 mg orally BID for 7 days, then 5 mg BID ^{17,18}

See next page for Combination Therapy Options

References available online in the full version of this guideline at NCCN.org [VTE-E 5 of 5]

^aAlthough each of the LMWH agents has been studied in randomized controlled trials in cancer patients, the efficacy of dalteparin in this population is supported by the highest quality evidence and is the only LMWH approved by the FDA for this indication.^{3,19}

^bPatients may refuse or be poor candidates for LMWH injections because they are painful, inconvenient, and expensive. These factors may contribute to poor compliance with long-term LMWH treatment.

^cFor recommended duration, see Duration of Anticoagulation as Recommended by Guideline on VTE-E, 3 of 5.

^dLong-term management with enoxaparin dosing of 1 mg/kg SC every 12 hours has not been tested in cancer patients.

Version 2.2018 © National Comprehensive Cancer Network, Inc. 2018. All rights reserved. The NCCN Guidelines® and this illustration may not be reproduced in any form without the express written permission of NCCN®.

NCCN Categories of Evidence and Consensus

Category 1: Based upon high-level evidence, there is uniform NCCN consensus that the intervention is appropriate.

Category 2A: Based upon lower-level evidence, there is uniform NCCN consensus that the intervention is appropriate.

Category 2B: Based upon lower-level evidence, there is NCCN consensus that the intervention is appropriate.

Category 3: Based upon any level of evidence, there is major NCCN disagreement that the intervention is appropriate.

All recommendations are category 2A unless otherwise noted.

Clinical trials: NCCN believes that the best management for any patient with cancer is in a clinical trial. Participation in clinical trials is especially encouraged.

Overview

Venous thromboembolism (VTE) is a common and life-threatening condition in patients with cancer.^{1,2} The NCCN Clinical Practice Guidelines in Oncology (NCCN Guidelines) for Cancer-Associated Venous Thromboembolic Disease outline strategies to prevent and treat VTE in adult patients (≥ 18 years) either with a diagnosis of cancer or in whom cancer is clinically suspected. In the guidelines, VTE is broadly defined to include deep venous thrombosis (DVT), pulmonary embolism (PE), superficial vein thrombosis (SVT), and splanchnic vein thrombosis (SPVT).

Depending on the absence of contraindications and other patient- and case-specific factors, therapeutic anticoagulation is a key component of management of cancer-associated VTE. The specific contexts in which therapeutic anticoagulation is recommended for DVT, catheter-related DVT, PE, and acute SPVT are shown on DVT-2, DVT-3, PE-2,

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

THERAPEUTIC ANTICOAGULATION FOR VENOUS THROMBOEMBOLISM

Combination Therapy Options
Combinations with Warfarin

Agents	Dosing Details	
	Parenteral Dosing for 5–10 Days	Warfarin Dosing for at Least 6 Months ^c
LMWH + warfarin options:	LMWH dosing options:	<ul style="list-style-type: none"> • Warfarin (2.5–5 mg every day initially, subsequent dosing based on INR value; target INR 2–3)²⁰⁻²² ▶ If warfarin is selected for chronic anticoagulation, initiate warfarin concurrently with the parenteral agent used for acute therapy and continue both therapies for at least 5 days and until the INR \geq 2 for 24 hours. ▶ During the transition to warfarin monotherapy, the INR should be measured at least twice weekly. Once the patient is on warfarin alone, the INR should be measured initially at least once weekly. Once the patient is on a stable dose of warfarin with an INR between 2 and 3, INR testing can be gradually decreased to a frequency no less than once monthly.
• Dalteparin + warfarin	• Dalteparin 200 units/kg SC daily ¹⁹	
• Enoxaparin + warfarin	• Enoxaparin 1 mg/kg SC every 12 hours ⁵	
Fondaparinux + warfarin	Fondaparinux dosing: 5 mg [$<$ 50 kg]; 7.5 mg [50–100 kg]; 10 mg [$>$ 100 kg] SC daily ^{13,14}	
UFH + warfarin options:	UFH dosing options:	
• UFH IV + warfarin	• UFH IV 80 units/kg load, then 18 units/kg/h, target aPTT of 2–2.5 x control or per hospital SOPs ¹⁵	
• UFH SC + warfarin	• UFH SC 333 units/kg load, then 250 units/kg every 12 hours ¹⁵	

Combinations with Edoxaban

Agents	Dosing Details	
	Parenteral Dosing for 5–10 Days ^d	Edoxaban Dosing
LMWH + edoxaban (category 1)	LMWH dosing options: <ul style="list-style-type: none"> • Dalteparin 200 units/kg SC daily¹⁹ • Enoxaparin 1 mg/kg SC every 12 hours⁵ 	After completion of at least 5 days of parenteral anticoagulant, switch to edoxaban 60 mg daily (or 30 mg in patients with Cockcroft-Gault estimated creatinine clearance 30–50 mL/min or weight $<$ 60 kg or concomitant potent p-glycoprotein inhibitors or inducers), continuing for at least 6 months ^{c,23,24}
UFH + edoxaban	UFH dosing options: <ul style="list-style-type: none"> • UFH IV 80 units/kg load, then 18 units/kg/h, target aPTT of 2–2.5 x control or per hospital SOPs¹⁵ • UFH SC 333 units/kg load, then 250 units/kg every 12 hours¹⁵ 	

References available online in the full version of this guideline at NCCN.org [VTE-E 5 of 5]

^cFor recommended duration, see Duration of Anticoagulation as Recommended by Guideline on VTE-E, 3 of 5.^dUnlike warfarin, concurrent administration with parenteral anticoagulants is not recommended when transitioning to edoxaban. See prescribing information for protocols for transitioning between agents.Version 2.2018 © National Comprehensive Cancer Network, Inc. 2018. All rights reserved. The NCCN Guidelines[®] and this illustration may not be reproduced in any form without the express written permission of NCCN[®].VTE-E
2 OF 5

and SPVT-2 of the NCCN Guidelines for VTE (see full guidelines, available at NCCN.org). As shown on SVT-1 and SPVT-2, there are also some subsets of patients with SVT or chronic SPVT in which the NCCN Guidelines recommend anticoagulation or consideration of anticoagulation as a component of treatment (see full NCCN Guidelines for Cancer-Associated Venous Thromboembolic Disease, available at NCCN.org). Due to the emergence of new data on the efficacy and safety of anticoagulants in patients with cancer-associated VTE, NCCN recommendations for the treatment of cancer-associated VTE have changed dramatically in recent years. These NCCN Guidelines Insights review prospective randomized trial data supporting the current recommended options, including data supporting the use of direct oral anticoagulants (DOACs), and guidelines for patient selection and safe administration of these agents.

Using Anticoagulants in Patients With VTE and Cancer: Clinical Data

Therapeutic anticoagulation regimens include combination therapy regimens in which one agent is used initially (as “acute” treatment) and then switched to a different agent that is used for long-term or chronic treatment (eg, \geq 3 months), and monotherapy regimens in which the same agent is used for both acute and chronic treatment. Since the duration of “acute” treatment varies across regimens, the NCCN Guidelines list complete therapeutic anticoagulation regimens, including initial and long-term dosing, timing for changes in agents or dosing, and considerations for determining appropriate duration of treatment (VTE-E, pages 1291–1294).

Low Molecular Weight Heparin Alone Versus With Vitamin K Antagonist

For many years low molecular weight heparin (LMWH) alone or in combination with warfarin was the standard anticoagulation treatment for

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

THERAPEUTIC ANTICOAGULATION FOR VENOUS THROMBOEMBOLISM

Combinations with Dabigatran

For patients who refuse or have compelling reasons to avoid long-term LMWH,^b the following combination regimens are acceptable alternatives:

Agents	Dosing Details	
	Parenteral Dosing for 5–10 Days ^e	Dabigatran Dosing
LMWH + dabigatran	LMWH dosing options: <ul style="list-style-type: none"> • Dalteparin 200 units/kg SC daily¹⁹ • Enoxaparin 1 mg/kg SC every 12 hours⁵ 	After completion of at least 5 days of parenteral anticoagulant, switch to dabigatran 150 mg orally BID (for patients with CrCl >30 mL/min only), continue for at least 6 months ^{c,e,25,26}
UFH + dabigatran	UFH dosing options: <ul style="list-style-type: none"> • UFH IV 80 units/kg load, then 18 units/kg/h, target aPTT of 2–2.5 x control or per hospital SOPs¹⁵ • UFH SC 333 units/kg load, then 250 units/kg every 12 hours¹⁵ 	

Duration of Anticoagulation as Recommended by Guideline:

- Minimum time of 3 months
- For non-catheter-associated DVT or PE recommend indefinite anticoagulation while cancer is active, under treatment, or if risk factors for recurrence persist.
- For catheter-associated thrombosis, anticoagulate as long as catheter is in place. Recommended total duration of therapy is at least 3 months.
- Providers should continue to discuss with patients the risks/benefits of anticoagulation to determine the appropriate duration of therapy. (See Elements for Consideration in Decision Not to Treat [VTE-G])

References available online in the full version of this guideline at NCCN.org [VTE-E 5 of 5]

^bPatients may refuse or be poor candidates for LMWH injections because they are painful, inconvenient, and expensive. These factors may contribute to poor compliance with long-term LMWH treatment.

^cFor recommended duration, see below.

^eUnlike warfarin, concurrent administration with parenteral anticoagulants is not recommended when transitioning to dabigatran. See prescribing information for protocols for transitioning between agents.

Version 2.2018 © National Comprehensive Cancer Network, Inc. 2018. All rights reserved. The NCCN Guidelines® and this illustration may not be reproduced in any form without the express written permission of NCCN®.

VTE-E
3 OF 5

cancer-associated VTE. Several prospective randomized studies have compared the efficacy and safety of single-agent LMWH (for initial and long-term treatment) versus combination therapy with initial LMWH or unfractionated heparin (UFH) plus long-term treatment with vitamin K antagonist (VKA) (Tables 1 and 2).^{3–7}

In the 4 trials that reported VTE recurrence data,^{4–7} rates with single-agent LMWH were lower than those for LMWH plus VKA, although these trends reached statistical significance in only 2 of the 4 trials (Table 1). Although there was no difference in recurrent VTE between treatment arms during the 12-week study period in the Main-LITE study, recurrent VTE was significantly lower at 12 months with single-agent LMWH (tinzaparin) compared with UFH plus warfarin (7% vs 16%; $P=.044$; relative risk, 0.44).⁶

Trends in rates of major bleeding were not consistent across trials (Table 1). CANTHANOX found that major bleeding was significantly less frequent

with single-agent enoxaparin compared with enoxaparin plus warfarin.³ In contrast, major bleeding did not differ by treatment arm in the other 4 studies (Table 1). CANTHANOX also showed that single-agent enoxaparin was associated with less fatal bleeding compared with enoxaparin plus warfarin (0% vs 8% of patients; $P=.03$).³ Two studies (CLOT, ONCENOX) reported nonsignificant trends toward more major bleeding with single-agent LMWH.^{4,5}

Taken together, results from these randomized trials show that in patients with cancer-associated VTE, LMWH is associated with a similar or lower risk of VTE and similar risk of major bleeding compared with LMWH/UFH plus VKA. In addition, no difference was seen in overall survival between LMWH and UFH/LMWH plus VKA, although the vast majority of study death was due to progressive cancer.^{3–7} There were no consistent trends regarding VTE- or bleeding-associated fatalities between treatment arms. Meta-analyses of randomized controlled trials have consistently shown that LMWH is supe-

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

ANTICOAGULANT OPTIONS: CONTRAINDICATIONS AND WARNINGS

Agent(s)	Contradictions and Warnings
LMWH	<ul style="list-style-type: none"> • Use with caution in patients with renal dysfunction. Consider dose adjustments or alternative therapy for patients with severe renal dysfunction (CrCl <30 mL/min). • Follow package insert for renal dysfunction and body weight dosing. • Anti-Xa monitoring (peak and trough) of LMWH has been recommended for patients with severe renal dysfunction, although limited data are available to support the clinical relevance of anti-Xa levels. • Absolute contraindication: recent/acute HIT • Relative contraindication: past history of HIT
Fondaparinux	<ul style="list-style-type: none"> • Contraindicated in patients with CrCl <30 mL/min • Use with caution in patients with moderate renal insufficiency (CrCl 30–50 mL/min), weight <50 kg, or age >75 y
UFH	<ul style="list-style-type: none"> • Absolute contraindication: recent/acute HIT • Relative contraindication: past history of HIT
Warfarin	<p>Relative contraindications:</p> <ul style="list-style-type: none"> • Concomitant inhibitors and inducers of CYP2C9, 1A2, or 3A4
Apixaban, dabigatran, edoxaban, and rivaroxaban	<p>Contraindications:</p> <ul style="list-style-type: none"> • Stage IV chronic kidney disease: <ul style="list-style-type: none"> › Apixaban¹: CrCl <25 mL/min › Dabigatran, edoxaban, and rivaroxaban: CrCl <30 mL/min • Active/clinically significant liver disease: <ul style="list-style-type: none"> › Apixaban or edoxaban: ALT/AST >2 x ULN; total bilirubin >1.5 x ULN › Dabigatran or rivaroxaban: ALT/AST >3x ULN • Strong dual inhibitors/inducers of CYP3A4 and P-glycoprotein (P-gp): see prescribing information for rivaroxaban⁹ and apixaban¹⁷ • Inducers/inhibitors of P-gp: see prescribing information for dabigatran²⁵ and edoxaban²³ <p>Relative contraindications, use with caution:</p> <ul style="list-style-type: none"> • DOACs have been associated with urinary and intestinal tract bleeding, and should be used with caution in patients with urinary or gastrointestinal tract lesions, pathology, or instrumentation. • Use with caution in patients with compromised renal or liver function. • For patients receiving nephrotoxic or hepatotoxic chemotherapy consider monitoring patients more closely with laboratory testing. • Consider drug-drug interactions.

References available online in the full version of this guideline at NCCN.org [VTE-E 5 of 5]

¹Although stage IV chronic kidney disease is not listed as a contraindication in the FDA-approved label for apixaban, the NCCN Panel avers that there are insufficient data to support safe apixaban dosing in these patients, especially those who are on hemodialysis.

Version 2.2018 © National Comprehensive Cancer Network, Inc. 2018. All rights reserved. The NCCN Guidelines[®] and this illustration may not be reproduced in any form without the express written permission of NCCN[®].

VTE-E
4 OF 5

rior to VKA for the prevention of recurrent VTE, with no difference in major bleeding in the chronic treatment of VTE in patients with cancer.^{8–11} No difference in survival was noted between anticoagulation regimens.^{9,11} Based on these results and more than a decade of real-world experience, the NCCN Guidelines list single-agent LMWH as a preferred anticoagulation option for cancer-associated VTE (see VTE-E 1 of 5, page 1291). Results of the CLOT study support use of single-agent dalteparin as a category 1 preferred option for anticoagulation of cancer-associated acute VTE, as this study showed a significant reduction in recurrent VTE with no increase in major bleeds.⁴ This category 1 recommendation applies specifically to the dalteparin regimen used in the trial (Table 2) for a duration of 6 months.

Because trials including patients with cancer have not compared LMWH with VKAs for a duration of >6 months, decisions regarding continued LMWH therapy beyond this time frame or transition to a VKA should be based on clinical judgment.

Combinations With Warfarin

Combining LMWH or UFH With Warfarin: Given that patients have great difficulty with long-term adherence to parenteral agents and the higher cost of LMWH, the NCCN Guidelines also include combinations of LMWH/UFH plus warfarin among the recommended options for treatment of cancer-associated VTE (see VTE-E 2 of 5, page 1292). The recommended LMWH dosing in these combination regimens reflects the regimens used in the comparator arms of the CLOT trial (for dalteparin) and ONCENOX trial (for enoxaparin) (Table 2).

Combining Fondaparinux With Warfarin: Fondaparinux is a specific indirect factor Xa inhibitor FDA-approved for the treatment of acute DVT or PE when administered in conjunction with warfarin.¹² The prospective randomized MATISSE trials compared fondaparinux plus warfarin versus LMWH plus warfarin, or versus UFH plus warfarin, for treatment of DVT or PE, respectively^{13,14} (Tables 3 and 4). In patients

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

Table 1. LMWH Versus Warfarin for Long-Term Treatment of VTE in Patients With Active Cancer^a: Data From Prospective Randomized Trials

Study (ClinicalTrials.gov Identifier)	VTE Index Event ^b	Initial Prestudy Tx Allowed ^c	Study Tx (Patients With Cancer) ^d	Study Tx Period ^e	Event Rate on Study (Events on Study/Patients at Risk, n)			
					Recurrent VTE		Major Bleeding	
CANTHANOX ³	DVT or PE	LMWH/UFH ≤5 d	Enoxaparin (n=71) Enoxaparin + warfarin (n=75)	3 mo	NR ^f		7.0% (5/71) 16.0% (12/75)	P=.09
CLOT ⁴	Newly diagnosed acute symptomatic proximal DVT and/or PE	Heparin ≤48 h	Dalteparin (n=338) Dalteparin + warfarin/ acenocoumarol (n=338)	6 mo	9% ^g (27/336) 17% ^g (53/336)	P=.002 HR, 0.48; 95% CI, 0.30–0.77	6% (19/338) 4% (12/335)	P=.27
ONCENOX ⁵	Acute symptomatic VTE (DVT or PE)	LMWH/UFH ≤72 h	Enoxaparin (n=68) Enoxaparin + warfarin (n=34)	180 d (6 mo)	6.6% (4/61) 10.0% (3/30)	NS	9.0% (6/67) 2.9% (1/34)	NS
Main-LITE Cancer ⁶	Acute symptomatic proximal DVT ^h ± PE	UFH/LMWH/oral anticoagulant ≤2 d	Tinzaparin ⁱ (n=100) UFH + warfarin (n=100)	12 wk (3 mo)	6% (6/100) 10% (10/100)	NS ^j	7% (7/100) 7% (7/100)	NS
CATCH (NCT01130025) ⁷	Acute symptomatic proximal DVT ^h and/or PE	≤72 h	Tinzaparin ⁱ (n=449) Tinzaparin ⁱ + warfarin (n=451)	180 d (6 mo)	7.2% ^k (31/449) 10.5% ^k (45/451)	P=.07 HR, 0.65; 95% CI, 0.41–1.03	2.7% (12/449) 2.4% (11/451)	P=.77 HR, 0.89; 95% CI, 0.40–1.99

Abbreviations: BCC, basal cell carcinoma; DVT, deep vein thrombosis; HR, hazard ratio; LMWH, low molecular weight heparin; NR, not reported; NS, statistical significance was not reached, but no *P* value, hazard ratio, or RR was reported; PE, pulmonary embolism; RR, risk ratio; Tx, treatment; UFH, unfractionated heparin; VTE, venous thromboembolism.

^aActive cancer definitions by trial:

CANTHANOX: solid tumor ± distant localization, or hematologic malignancy; active or in remission but with ongoing cancer treatment.

CLOT: cancer diagnosis or cancer treatment within 6 months of enrollment, or recurrent/metastatic cancer; excluding cutaneous BCC.

ONCENOX: active, residual malignancy with measurable disease, persistently elevated tumor markers, metastatic disease after debulking, or histologically/cytologically confirmed; excluding acute leukemia or localized skin cancer.

Main-LITE Cancer: no definition provided.

CATCH: histologic/cytologic confirmation and any of the following: diagnosis or anticancer treatment within 6 months; recurrent, regionally advanced, or metastatic, or not in complete remission from hematologic malignancy; excludes cutaneous BCC.

^bInclusion criteria for index VTE event. For all studies, the index VTE was required to be objectively documented/diagnosed. Most studies excluded catheter-associated VTE.

^cInitial anticoagulant treatment (agent and duration) allowed before randomization.

^dAnticoagulation treatment assigned by randomization. See Table 2 for details.

^ePlanned treatment duration.

^fComposite end point of major bleeding or recurrent VTE was less frequent with long-term enoxaparin vs warfarin (10.5% vs 21.1% of patients; *P*=.09; RR, 2.02; 95% CI, 0.88–4.65).

^gKaplan-Meier estimate of 6-month rate (%) and crude incidence (n/N) of VTE recurrence.

^hProximal DVT was defined as DVT in the popliteal, femoral, or iliac veins.

ⁱTinzaparin is no longer available in the United States, but these data illustrate the efficacy and safety of LMWH for treatment of cancer-associated VTE.

^jRecurrent VTE at 12 months showed significant improvement with tinzaparin vs UFH + warfarin (7% vs 16%; *P*=.044; RR, 0.44; 95% CI, 0.19–1.02).

^kCumulative incidence at 6 mo (%) and crude incidence (n/N).

with cancer in the MATISSE DVT and PE trials, no significant differences were noted in the rates of recurrent VTE or major bleeding between treatment arms; no significant differences in survival were observed. The NCCN Guidelines include combination therapy with fondaparinux and warfarin as an option for treatment of VTE in patients with cancer (see VTE-E 2 of 5, page 1292), with the recommended dose matching that used in the MATISSE trials.

Direct Oral Anticoagulants

Although the FDA approvals of the DOACs apixaban, dabigatran, edoxaban, and rivaroxaban for treatment of VTE were based on trials in which most patients did not have cancer,^{15–20} subanalyses of patients with cancer have now been published for the pivotal trials testing each of these agents,^{21–24} and results have now been reported from 2 randomized trials testing DOACs specifically in patients

with cancer.^{25,26} Table 5 summarizes the VTE index event criteria, overall treatment scheme, and key results from patients with cancer in each of these prospective randomized trials. Table 6 provides details about the anticoagulation regimens used in these trials. The following sections describe the data and rationale supporting each of the DOAC-containing regimens included in the guidelines among the recommended options for anticoagulation treatment of cancer-associated VTE.

Apixaban: Apixaban is an orally administered direct factor Xa inhibitor that has been FDA-approved for the treatment of DVT and PE based on results from the AMPLIFY trial, which compared single-agent apixaban with combination enoxaparin plus warfarin in patients with acute symptomatic proximal DVT and/or acute symptomatic PE (supplemental eTable 1, available with this article at [JNCCN.org](https://www.jco.org)).^{17,27} As shown in Table 5, the subanalysis of patients with

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

Table 2. LMWH Versus Warfarin for Long-Term Treatment of VTE in Patients With Active Cancer: Study Treatment Dosing

Study (ClinicalTrials.gov Identifier)	Study Arm	Study Treatment Dosing
CANTHANOX ³	Enoxaparin	Enoxaparin: 1.5 mg/kg SC qd
	Enoxaparin + warfarin	Enoxaparin: 1.5 mg/kg SC qd for ≥4 d and until INR ≥2.0 on 2 consecutive days Warfarin: 6–10 mg initially, then dose-adjusted to INR 2.0–3.0
CLOT ⁴	Dalteparin	Dalteparin: 200 IU/kg qd SC for 1 month, then ~150 IU/kg qd ^a
	Dalteparin + warfarin/acenocoumarol	Dalteparin: 200 IU/kg qd SC for 5–7 d and until INR >2.0 for 2 consecutive days Warfarin/Acenocoumarol: started ≤24 h after randomization, dose-adjusted to INR 2.5
ONCENOX ⁵	Enoxaparin	Enoxaparin: 1.0 mg/kg SC bid for 5 days, then 1.0 mg/kg qd; or 1.0 mg/kg bid for 5 days, then 1.5 mg/kg qd
	Enoxaparin + warfarin	Enoxaparin: 1.0 mg/kg SC bid x ≥5 d and until stable INR 2.0–3.0 Warfarin: started day 2 after start of enoxaparin, dose-adjusted to INR 2.0–3.0
Main-LITE Cancer ⁶	Tinzaparin	Tinzaparin: 175 IU/kg SC qd
	UFH + warfarin	UFH: 5,000 U or 80 U/kg bolus IV, then continuous IV, dose-adjusted by aPTT, ≥6 d until therapeutic INR reached Warfarin: 5–10 mg started day 1, then adjusted to INR 2.0–3.0
CATCH (NCT01130025) ⁷	Tinzaparin	Tinzaparin: 175 IU/kg SC qd
	Tinzaparin + warfarin	Tinzaparin: 175 IU/kg qd x 5–10 d and until INR >2.0 for 2 consecutive days Warfarin: started concurrent with tinzaparin, dose-adjusted to INR 2.0–3.0

Abbreviations: aPTT, activated partial thromboplastin time; INR, international normalized ratio; IV, intravenous; LMWH, low molecular weight heparin; SC, subcutaneous injection; UFH, unfractionated heparin.

^aDalteparin long-term dosing is approximately 150 IU/kg because patients used prefilled syringes according to their weight: 7,500 IU for ≤56 kg, 10,000 IU for 57–68 kg, 12,500 IU for 69–82 kg, 15,000 IU for 83–98 kg, and 18,000 IU for ≥99 kg.

active cancer at baseline showed no significant treatment-dependent differences in VTE recurrence or major bleeding, although there were nonsignificant trends toward better outcomes with apixaban.²¹ Mortality at 3 months was similar across treatment arms. It is important to note that the study protocol allowed individual investigators the option of excluding patients with cancer whom they believed should be treated with LMWH. Consequently, the patients with cancer enrolled in the study were much healthier and had much lower mortality than those enrolled in the CLOT trial (6% and 7.7% at 3 months for apixaban and enoxaparin/warfarin in the AMPLIFY trial vs 39% and 41% at 6 months for dalteparin and oral anticoagulant in the CLOT trial, respectively).^{4,21} Based on these results, the NCCN Guidelines include single-agent apixaban as an option for anticoagulation in patients with cancer-associated VTE (see VTE-E 1 of 5, page 1291). Because of the small number of patients with cancer (n=169), use of LMWH plus warfarin rather than LMWH alone (as the comparator), and the selection of healthier patients with cancer in the AMPLIFY study, this recommendation is limited to patients who refuse or have compelling reasons to avoid LMWH. Randomized studies comparing apixaban with LMWH in patients with active cancer are currently underway and should provide more conclusive evidence of apixa-

ban's efficacy and safety in patients with cancer-associated VTE.

Dabigatran: Dabigatran is an orally administered direct thrombin inhibitor FDA-approved for the treatment of DVT and PE in patients who have received parenteral anticoagulant for 5 to 10 days.²⁸ This approved indication is based on results of the RE-COVER and RE-COVER II trials ([supplemental eTable 1](#)).²⁰ As shown in Table 5, analysis of the subset of patients with cancer at baseline showed no treatment-dependent differences in the rates of VTE recurrence or major bleeding.²² Among patients with cancer, the mortality rates were not significantly different between treatment arms. Similar to the apixaban trials, the cancer subgroup in the dabigatran studies was substantially healthier than the CLOT trial population, as evidenced by the lower mortality (14% vs 39%).^{4,22} Based on results from this subgroup analysis, the NCCN Guidelines include LMWH/UFH plus dabigatran as potential treatment options for cancer-associated VTE (see VTE-E 3 of 5, page 1293). Because of the limitations of the RE-COVER trials (comparison with LMWH plus warfarin, healthier population of patients with cancer), the recommendation for LMWH/UFH plus dabigatran is limited to those who refuse or have compelling reasons to avoid long-term LMWH.

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

Table 3. Fondaparinux for VTE in Patients With Active Cancer^a: Data From Prospective Randomized Trials

Study	VTE Index Event ^b	Initial Prestudy Tx Allowed ^c	Study Tx (Patients With Cancer) ^d	Study Tx Period ^e	Event Rate on Study (Events on Study/Patients at Risk, n)		
					Recurrent VTE		Major Bleeding
MATISSE DVT subgroup with cancer ^{7,6}	Acute symptomatic DVT without symptomatic PE	LMWH/oral anticoagulant ≤24 h ¹⁴	Fondaparinux + VKA (n=126)	3 mo	12.7% (16/126)	P=.06 HR, 2.50; 95% CI, 0.98–6.38	7.1% (9/126)
			Enoxaparin + VKA (n=111)		5.4% (6/111)		7.2% (8/111)
MATISSE PE subgroup with cancer ^{7,6}	Acute symptomatic PE ± DVT	LMWH/oral anticoagulant ≤24 h ¹³	Fondaparinux + VKA (n=112)	3 mo	8.9% (10/112)	P=.07 HR, 0.50; 95% CI, 0.24–1.07	3.6% (4/112)
			UFH + VKA (n=128)		17.2% (22/128)		6.3% (8/128)

Abbreviations: DVT, deep vein thrombosis; HR, hazard ratio; LMWH, low molecular weight heparin; PE, pulmonary embolism; Tx, treatment; UFH, unfractionated heparin; VKA, vitamin K antagonist.

^aActive cancer definitions for MATISSE trials: cancer present at study entry or treated within 6 mo prior

^bInclusion criteria for index VTE event. For all studies the index VTE was required to be objectively documented/diagnosed. Most studies excluded catheter-associated VTE.

^cInitial anticoagulant treatment (agent and duration) allowed before randomization.

^dAnticoagulation treatment assigned by randomization. See Table 4 for details.

^ePlanned duration of study treatment

^fAcute symptomatic DVT permitted only if of the popliteal, femoral, iliac, or trifurcation of calf veins.

Edoxaban: Edoxaban is an orally administered direct factor Xa inhibitor that is FDA approved for the treatment of DVT or PE after 5 to 10 days of initial therapy with a parenteral anticoagulant.²⁹ The FDA-approved indication is based on results from the Hokusai-VTE study, a prospective randomized trial that tested edoxaban in patients with acute lower extremity DVT and/or acute PE (supplemental eTable 1).¹⁸ Results from subgroup analyses showed that although there were no treatment-dependent differences in recurrent VTE rates among patients with no history of cancer and no active cancer while on study (3% vs 3% for edoxaban vs warfarin), there was a trend toward higher rates of recurrent VTE with warfarin in the subset of patients with active cancer at baseline (Table 5), which reached significance for the subgroup that included all patients with current or prior cancer at baseline (4% [14/378] vs 7% [28/293]; hazard ratio, 0.53; 95% CI, 0.28–1.00; P=.0007).²³ Rates of major bleeding did not differ across treatment arms in any of the subgroups based on current/prior cancer status.^{18,23} Mortality was similar across treatment arms for all categories of patients with current or prior cancer.

Given that single-agent LMWH is the preferred option for the treatment of VTE in patients with cancer, a separate randomized trial specifically in patients with cancer (Hokusai VTE-Cancer) compared LMWH plus edoxaban combination therapy (initial short-term LMWH followed by longer-term edoxaban) with single-agent LMWH (dalteparin) for the treatment of acute lower extremity DVT or acute PE.²⁵ As shown in Table 5, the rate of recurrent VTE was lower in those who received combination LMWH plus edoxaban versus single-agent dalteparin, although this trend did not reach significance and the rate of major bleeding was significantly higher in the edoxaban arm. Mortality was not significantly different between treatment arms, and the vast majority of deaths were cancer related. The numbers of VTE- or bleed-related deaths were too small to allow for meaningful comparisons across treatment arms. Based on these results, the NCCN Guidelines include combination treatment with LMWH followed by edoxaban as a category 1 option for anticoagulation of cancer-associated VTE and combination therapy with initial UFH followed by edoxaban as a category 2A option because it was not

Table 4. Fondaparinux for VTE in Patients With Active Cancer: Study Treatment Dosing^a

Study	Regimen	Study Treatment Dosing
MATISSE DVT ^{14,7,6}	Fondaparinux + VKA	Fondaparinux: 5.0, 7.5, 10.0 mg for <50 kg, 50–100 kg, >100 kg, respectively; SC qd for ≥5 d and until INR >2.0 for 2 consecutive days
	Enoxaparin + VKA	Enoxaparin: 1 mg/kg SC bid for ≥5 days and until INR >2.0 for 2 consecutive days VKA: started within 72 hours of start of initial therapy, dose-adjusted to INR 2.0–3.0
MATISSE PE ^{13,7,6}	Fondaparinux + VKA	Fondaparinux: 5.0, 7.5, 10.0 mg for <50 kg, 50–100 kg, >100 kg, respectively; SC qd for ≥5 days and until INR >2.0 for 2 consecutive days
	UFH + VKA	UFH: initial bolus ≥5,000 IU, then ≥1,250 IU/h IV adjusted to maintain aPTT 1.5–2.5 x control for ≥5 days and until INR >2.0 for 2 consecutive days VKA: started within 72 hours of start of initial therapy, dose-adjusted to INR 2.0–3.0

Abbreviations: aPTT, activated partial thromboplastin time; INR, international normalized ratio; IV, intravenous; SC, subcutaneous injection; UFH, unfractionated heparin; VKA, vitamin K antagonist.

^aActive cancer definitions for MATISSE trials: cancer present at study entry or treated within 6 mo prior.

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

Table 5. DOACs for Treatment of VTE in Patients With Active Cancer^a: Data From Prospective Randomized Trials

Study (ClinicalTrials.gov Identifier)	VTE Index Event ^b	Initial Prestudy Tx Allowed ^c	Study Tx (Patients With Cancer) ^d	Study Tx Period ^e	Event Rate (Events/Patients at Risk, n)			
					Recurrent VTE		Major Bleeding	
Subgroup analyses of patients with cancer								
AMPLIFY ²¹	Acute symptomatic proximal DVT ^f and/or acute symptomatic PE	≤2 doses of qd LMWH/fondaparinux/VKA, ≤3 doses of bid LMWH, ≤36 h UFH IV ¹⁷	Apixaban (n=88)	6 mo	3.7% (3/81)	RR, 0.56; 95% CI, 0.13–2.37	2.3% (2/87)	RR, 0.45; 95% CI, 0.08–2.46
			Enoxaparin + warfarin (n=81)		6.4% (5/78)		5.0% (4/80)	
RE-COVER (NCT00291330) + RE-COVER II (NCT00680186) ²²	Acute symptomatic proximal DVT of legs or PE	N/A ^g	Parenteral + dabigatran (n=114)	6 mo	3.5% (4/114)	HR, 0.74; 95% CI, 0.20–2.7	3.8% (4/105)	HR, 1.23; 95% CI, 0.28–5.5
			Parenteral + warfarin (n=107)		4.7% (5/107)		3.0% (3/100)	
Hokusai-VTE (NCT00986154) ²³	Acute lower extremity DVT ^h and/or acute PE ^h	≤48 h LMWH/UFH/fondaparinux, ≤1 dose VKA ¹⁸	LMWH/UFH + edoxaban (n=85)	3–12 mo (12 mo)	2% (2/85)	HR, 0.30; 95% CI, 0.06–1.51	5% (4/85)	HR, 1.67; 95% CI, 0.34–8.11
			LMWH/UFH + warfarin (n=77)		9% (7/77)		3% (2/77)	
EINSTEIN-DVT (NCT00440193) + EINSTEIN-PE (NCT00439777) ²⁴	EINSTEIN-DVT: acute symptomatic DVT without PE EINSTEIN-PE: acute symptomatic PE ± DVT	UFH/LMWH/fondaparinux ≤48 h; VKA ≤1 dose	Rivaroxaban (n=354)	3, 6, or 12 mo	5% (16/354)	P=.24	2% (8/353)	P=.047
			Enoxaparin + VKA (n=301)		7% (20/301)		5% (15/298)	
Trials including only patients with cancer								
Hokusai VTE-Cancer (NCT02073682) ²⁵	Acute lower-extremity DVT ^h or acute PE ^h	≤72 h of therapeutic LMWH, UFH, fondaparinux, DOAC or VKA	LMWH + edoxaban (n=525)	6–12 mo (12 mo)	7.9% (41/522)	P=.09	6.9% (36/522)	P=.04
			Dalteparin (n=525)		11.3% (59/524)		4.0% (21/524)	
SELECT-D ²⁶	Symptomatic/Incidental PE or symptomatic lower-extremity DVT	≤96 h anticoagulant or aspirin >75 mg/d	Rivaroxaban (n=203)	6 mo	4% ⁱ (8/203)	HR, 0.43; 95% CI, 0.19–0.99	6% ⁱ (11/203)	HR, 1.83; 95% CI, 0.68–4.96
			Dalteparin (n=203)		11% ⁱ (18/203)		4% ⁱ (6/203)	

Abbreviations: BCC, basal cell carcinoma; DOAC, direct oral anticoagulant; DVT, deep vein thrombosis; HR, hazard ratio; IV, intravenous; LMWH, low molecular weight heparin; N/A, not applicable; PE, pulmonary embolism; RR, risk ratio; SCC, squamous cell carcinoma; Tx, treatment; UFH, unfractionated heparin; VKA, vitamin K antagonist. ^aActive cancer definitions by trial.

EINSTEIN studies: active cancer at baseline or emerging during study (active cancer at baseline: cancer diagnosis or treatment within 6 months before enrolment, or recurrent/metastatic cancer; active cancer emerging during study: new diagnosis or recurrence after randomization).

AMPLIFY: cancer diagnosed or treated within the past 6 months.

Hokusai-VTE: per post hoc assessment, defined as presence of solid measurable cancer or hematologic malignancy not in remission; not nonmelanoma skin cancer. Another 175 patients developed cancer during the study.

Hokusai VTE-Cancer: diagnosed within the previous 2 years, or treated within the past 6 months, or regionally advanced/metastatic, or hematologic not in complete remission; not cutaneous BCC or SCC.

RE-COVER and RE-COVER II: diagnosis of cancer or any treatment of cancer ≤5 y before enrollment, or recurrent or metastatic cancer; not cutaneous BCC or SCC.

SELECT-D: cancer diagnosed or treated within the prior 6 months, or recurrent/metastatic, or hematologic not in complete remission; not cutaneous BCC or SCC.

^bIndex VTE was objectively documented/diagnosed. Most studies excluded catheter-associated VTE.

^cInitial anticoagulant treatment (agent and duration) allowed prior to randomization.

^dAnticoagulation treatment assigned by randomization. See Table 6 for details. Number of patients with active cancer.

^ePlanned duration of study treatment. Study period used for analysis of the recurrent VTE and major bleed rates is shown in parentheses if different from planned treatment duration.

^fIn AMPLIFY, qualifying DVT index event must be at least popliteal or more proximal vein.

^gIn the RE-COVER trials initial parenteral anticoagulant was required but could start before randomization.

^hIn Hokusai-VTE and Hokusai VTE-Cancer, qualifying DVT and PE events could be symptomatic or unsuspected. Lower-extremity DVT included DVT of the popliteal, femoral, or iliac vein or inferior vena cava. For Hokusai VTE-Cancer, qualifying incidental PE must involve the segmental or more proximal pulmonary arteries.

ⁱCumulative incidence at 6 months (%) and crude incidence (n/N).

tested in the Hokusai VTE-Cancer trial (see VTE-E 2 of 5, page 1292). The recommended edoxaban dosing matches that used in the Hokusai trials (see Table 2) and the prescribing information.²⁹

Rivaroxaban: Rivaroxaban is an orally administered direct factor Xa inhibitor approved by the FDA as a single-agent treatment for DVT and/or PE.³⁰ FDA approval for this indication was based on the results of 2 phase 3 open-label noninferiority randomized

trials comparing single-agent rivaroxaban versus initial short-term LMWH (enoxaparin) plus warfarin/acenocoumarol (started concurrently with LMWH and continued as single agent after LMWH discontinuation; See Table 6 for details on regimens tested, [supplemental eTable 1](#) for results).^{15,16,31} As shown in Table 5, pooled analysis of the subset of patients with active cancer (at baseline or presenting during the study) in these trials yielded similar results as the larger pooled analysis, with no treatment-dependent

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

Table 6. DOACs for Treatment of VTE in Patients With Active Cancer: Study Treatment Dosing

Study (ClinicalTrials.gov identifier)	Regimen	Study Treatment Dosing
Subgroup analyses of patients with cancer		
AMPLIFY ^{17,21}	Apixaban	Apixaban: 10 mg bid for 7 d, then 5 mg bid
	Enoxaparin + warfarin	Enoxaparin: 1 mg/kg bid for ≥ 5 d and until INR ≥ 2.0 Warfarin: started concurrently with enoxaparin, dose-adjusted to INR 2.0–3.0
RE-COVER (NCT00291330) + RE-COVER II (NCT00680186) ^{20,22}	Parenteral + dabigatran	Parenteral: UFH, LMWH or fondaparinux for ≥ 5 d until INR ≥ 2.0 for 2 consecutive days Dabigatran: 150 mg bid started after parenteral stopped
	Parenteral + warfarin	Warfarin: started with parenteral, dose adjusted to INR 2.0–3.0
Hokusai-VTE (NCT00986154) ^{18,23}	LMWH/UFH + edoxaban	LMWH: enoxaparin 1 mg/kg bid or 1.5 mg/kg qd for ≥ 5 days and until INR ≥ 2.0 for 2 consecutive days UFH: 5,000 IU bolus + 1,300 IU/h IV, adjusted to aPTT, for ≥ 5 d and until INR ≥ 2.0 for 2 consecutive days
	LMWH/UFH + warfarin	Edoxaban: started after LMWH/UFH stopped, 60 mg qd ^a Warfarin: started concurrently with LMWH/UFH, dose-adjusted to INR 2.0–3.0
EINSTEIN-DVT (NCT00440193) + EINSTEIN-PE (NCT00439777) ²⁴	Rivaroxaban	Rivaroxaban: 15 mg bid for 21 days, then 20 mg qd
	Enoxaparin + VKA	Enoxaparin: 1 mg/kg SC bid for ≥ 5 d and until INR ≥ 2.0 for 2 consecutive days VKA: started within 48 h of randomization, dose-adjusted to INR 2.0–3.0
Trials including only patients with cancer		
Hokusai VTE-Cancer (NCT02073682) ²⁵	LMWH + edoxaban	LMWH: therapeutic doses for ≥ 5 d Edoxaban: 60 mg d ^a ; started after LMWH stopped
	Dalteparin	Dalteparin: 200 IU/kg SC qd for 1 mo, then 150 IU/kg SC qd
SELECT-D ²⁶	Rivaroxaban	Rivaroxaban: 15 mg bid for 3 wk, then 20 mg qd
	Dalteparin	Dalteparin: 200 IU/kg SC qd for 1 mo, then 150 IU/kg SC qd

Abbreviations: aPTT, activated partial thromboplastin time; DOAC, direct oral anticoagulant; INR, international normalized ratio; IV, intravenous; LMWH, low molecular weight heparin; SC, subcutaneous injection; UFH, unfractionated heparin; VKA, vitamin K antagonist.

^aAdjusted edoxaban dosing: 30 mg qd for creatinine clearance of 30–50 mL/min or body weight ≤ 60 kg or concomitant P-glycoprotein inhibitors.

difference in the rate of recurrent VTE and a small but significant decrease in major bleeding with rivaroxaban.²⁴ Mortality rates were not significantly different across treatment arms, both for patients with cancer and without cancer.

Given that single-agent LMWH is the preferred option for patients with cancer, the randomized open-label pilot Select-D trial compared single-agent rivaroxaban with single-agent LMWH (dalteparin) for the treatment of PE or symptomatic lower extremity DVT in patients with cancer.²⁶ As shown in Table 5, the cumulative rate of VTE recurrence at 6 months was lower with rivaroxaban, but the cumulative major bleed rate was slightly higher with rivaroxaban.²⁶ Overall survival at 6 months did not differ by treatment, and the numbers of deaths related to VTE or bleeds were too small to allow for meaningful comparison.

Based on these results, the NCCN Guidelines include single-agent rivaroxaban as an option for anticoagulation treatment of VTE in patients with cancer. Unlike single-agent apixaban, the recommendation for single-agent rivaroxaban is not limited to patients with compelling reasons to avoid LMWH, because the Select-D trial showed that rivaroxaban has similar or better efficacy than single-agent dalteparin in patients with cancer-associated VTE.²⁶ The recommended dosing regimen for rivaroxaban matches that

used in the EINSTEIN and Select-D trials (Table 6) and recommended in the FDA label.³⁰

Selection Among Therapeutic Anticoagulation Options

Use of single-agent LMWH for treatment of cancer-associated VTE is challenging because LMWH is expensive and the injections are painful to administer; both factors negatively impact patient quality of life. Many studies of clinical practice patterns have shown that single-agent LMWH is underutilized in patients with cancer-associated VTE despite guideline recommendations that it is the preferred treatment option.^{32–46} Compared with oral anticoagulants, LMWH is associated with poorer persistence, shorter duration of treatment, and a higher likelihood of switching to a different anticoagulant.^{34,37,39,42,44,47–49} One prospective cohort study of patients with cancer-associated VTE found that 21% discontinued LMWH due to side effects, the most common being injection site pain, large local injection site hematomas, and allergic reactions.⁴⁷ In the Hokusai VTE-Cancer trial, nearly 15% of patients in the dalteparin arm decided to discontinue study treatment due to inconvenience of dosing, whereas only 4% in the edoxaban arm discontinued for this reason.²⁵

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

Although physicians may be reluctant to prescribe long-term LMWH based on the assumption that outpatients are much more likely to adhere to a prescribed oral dosing than to daily painful subcutaneous injections, it is unclear to what degree poor patient adherence is a barrier to sufficient anticoagulation for cancer-associated VTE. In prospective trials, adherence to long-term LMWH regimens was remarkably high among patients with cancer-associated VTE ([supplemental eTable 2](#)). In the 2 prospective randomized trials that compared single-agent LMWH to a DOAC-containing regimen for treatment of VTE in cancer patients (Hokusai VTE-Cancer and Select-D), results showed no significant difference between treatment arms in the level of adherence to the study protocol ([supplemental eTable 2](#)). One prospective observational study in patients prescribed long-term LMWH for cancer-associated VTE found that although the overall adherence to guidelines was only 55%, the mean duration of LMWH treatment was consistent with guidelines.⁵⁰ This and other studies that surveyed patients with cancer-associated VTE found that most patients did not find the LMWH regimen to be difficult to use, distressing, or inconvenient, and that preference for oral medication versus injection was of moderate importance.^{35,50–52}

Challenges to using DOACs to treat cancer-associated VTE are mostly related to safe administration of DOACs in patients with cancer. There is concern that the patient selection criteria used in the prospective randomized trials testing DOACs may have excluded a significant proportion of patients with cancer who need therapeutic anticoagulation in real world clinical settings. [Supplemental eTable 3](#) summarizes exclusion criteria that may have impacted the eligibility of patients with cancer in these trials. Based on trial entry criteria, FDA prescribing information, and data on clinical/case-specific features that may increase the risk of adverse events, the NCCN Guidelines Panel developed a list of contraindications and warnings for each of the anticoagulants recommended for treatment of VTE in patients with cancer (see VTE-E 4 of 5, page 1294).

Some of the factors that could influence the efficacy and safety of DOACs include advanced age, weight/body mass index, gender, concomitant medications, kidney or liver function, chemotherapy-associated nausea/vomiting, and surgical resection

of the proximal small bowel.^{53–72} The recommended agents differ in the extent to which these variables impact drug clearance/absorption, and in the quality and quantity of safety data in special populations available to support dose adjustments. Likewise, anticoagulants vary widely in terms of the extent of information available on recommended dose adjustments based on the previously mentioned patient-specific factors.^{73–75} There are ongoing debates among NCCN panel members and in the field on how to manage VTE patients with and without cancer in regards to drug–drug interactions, extremes of weight, compromised kidney and liver function, and previous small bowel resection. At present, it is recommended that alternative agents be considered in the event of major drug–drug interactions, severe renal or hepatic impairment, or small bowel resections until further data are developed to inform decision-making.

The NCCN Guidelines Panel discussed at length whether any subsets of patients with cancer are at particularly high risk of bleeding if treated with DOACs. Several studies have noted that patients with gastrointestinal (GI) and genitourinary (GU) cancers are increased risk for bleeding when treated with DOACs.^{25,26} Subgroup analyses in the Hokusai VTE-Cancer trial found that patients with GI cancer at randomization had a significantly higher bleeding rate with LMWH plus edoxaban versus dalteparin monotherapy (13.2% [18/136] vs 2.4% [3/125]; $P=.0224$).²⁵ In addition, in the overall population (all cancer types), the trend toward higher rates of major bleeding with edoxaban was largely due to increases in the rate of GI and urogenital bleeds (patients with GI/GU bleeds, 4.8% vs 1.1% for edoxaban vs dalteparin arms). In the Select-D trial, analysis of bleeding rate according to primary tumor type showed that patients with esophageal or gastroesophageal cancer tended to experience more bleeding with rivaroxaban versus dalteparin (36% [4/11] versus 11% [1/19]), and in the overall population (all cancer types) the trend toward increased rates of major bleeding with rivaroxaban was due to higher rates of bleeds located in the GI and GU tracts (patients with GI/GU bleeds, 4.4% vs 2.0% for rivaroxaban vs dalteparin).²⁶ Hence the NCCN Guidelines list urinary or GI tract lesions, pathology, or instrumentation as relative contraindications to DOACs in patients with cancer.

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

Conclusions

For patients with cancer-associated VTE for whom anticoagulation is appropriate, the NCCN Guidelines provide a list of recommended regimens. In addition to single-agent LMWH, edoxaban and rivaroxaban are considered preferred regimens by many panel members. Selection among agents should be based on the clinical setting (inpatient/outpatient), cost, ease of administration, monitoring, bleeding risk assessment, ability to reverse anticoagulation, and assessment of patient- and case-specific factors such as renal/hepatic function, potential for drug–drug inter-

actions, GI/GU malignancies or instrumentation, and previous small bowel surgery. The NCCN Guidelines provide an agent-specific list of contraindications and warnings that should be considered when selecting treatment, and baseline laboratory testing needed to inform treatment and dose selection. Careful review of the prescribing information for each agent is also important for safe administration of these agents. For treatment in the outpatient setting, selection of a parenteral versus orally administered agent should include a discussion with the patient and their caregiver to ensure adherence to and completion of the prescribed treatment regimen.

References

1. Khorana AA, Francis CW, Culakova E, et al. Thromboembolism in hospitalized neutropenic cancer patients. *J Clin Oncol* 2006;24:484–490.
2. Sallah S, Wan JY, Nguyen NP. Venous thrombosis in patients with solid tumors: determination of frequency and characteristics. *Thromb Haemost* 2002;87:575–579.
3. Meyer G, Marjanovic Z, Valcke J, et al. Comparison of low-molecular-weight heparin and warfarin for the secondary prevention of venous thromboembolism in patients with cancer: a randomized controlled study. *Arch Intern Med* 2002;162:1729–1735.
4. Lee AYY, Levine MN, Baker RI, et al. Low-molecular-weight heparin versus a coumarin for the prevention of recurrent venous thromboembolism in patients with cancer. *N Engl J Med* 2003;349:146–153.
5. Deitcher SR, Kessler CM, Merli G, et al. Secondary prevention of venous thromboembolic events in patients with active cancer: enoxaparin alone versus initial enoxaparin followed by warfarin for a 180-day period. *Clin Appl Thromb Hemost* 2006;12:389–396.
6. Hull RD, Pineo GF, Brant RF, et al. Long-term low-molecular-weight heparin versus usual care in proximal-vein thrombosis patients with cancer. *Am J Med* 2006;119:1062–1072.
7. Lee AY, Kamphuisen PW, Meyer G, et al. Tinzaparin vs warfarin for treatment of acute venous thromboembolism in patients with active cancer: a randomized clinical trial. *JAMA* 2015;314:677–686.
8. Carrier M, Cameron C, Delluc A, et al. Efficacy and safety of anticoagulant therapy for the treatment of acute cancer-associated thrombosis: a systematic review and meta-analysis. *Thromb Res* 2014;134:1214–1219.
9. Akl EA, Barba M, Rohilla S, et al. Anticoagulation for the long term treatment of venous thromboembolism in patients with cancer. *Cochrane Database Syst Rev* 2008;CD006650.
10. Rojas-Hernandez CM, Oo TH, Garcia-Perdomo HA. Risk of intracranial hemorrhage associated with therapeutic anticoagulation for venous thromboembolism in cancer patients: a systematic review and meta-analysis. *J Thromb Thrombolysis* 2017;43:233–240.
11. Kahale LA, Hakoum MB, Tsolkian IG, et al. Anticoagulation for the long-term treatment of venous thromboembolism in people with cancer. *Cochrane Database Syst Rev* 2018;6:CD006650.
12. Prescribing information: Fondaparinux sodium solution for subcutaneous injection; 2017. Available at: https://www.accessdata.fda.gov/drugsatfda_docs/label/2017/021345s0351bl.pdf. Accessed October 29, 2018.
13. Buller HR, Davidson BL, Decousus H, et al. Subcutaneous fondaparinux versus intravenous unfractionated heparin in the initial treatment of pulmonary embolism. *N Engl J Med* 2003;349:1695–1702.
14. Buller HR, Davidson BL, Decousus H, et al. Fondaparinux or enoxaparin for the initial treatment of symptomatic deep venous thrombosis: a randomized trial. *Ann Intern Med* 2004;140:867–873.
15. Einstein Investigators, Bauersachs R, Berkowitz SD, et al. Oral rivaroxaban for symptomatic venous thromboembolism. *N Engl J Med* 2010;363:2499–2510.
16. Einstein-PE Investigators, Buller HR, Prins MH, et al. Oral rivaroxaban for the treatment of symptomatic pulmonary embolism. *N Engl J Med* 2012;366:1287–1297.
17. Agnelli G, Buller HR, Cohen A, et al. Oral apixaban for the treatment of acute venous thromboembolism. *N Engl J Med* 2013;369:799–808.
18. Hokusai-VTE Investigators, Buller HR, Decousus H, et al. Edoxaban versus warfarin for the treatment of symptomatic venous thromboembolism. *N Engl J Med* 2013;369:1406–1415.
19. Schulman S, Kearon C, Kakkar AK, et al. Dabigatran versus warfarin in the treatment of acute venous thromboembolism. *N Engl J Med* 2009;361:2342–2352.
20. Schulman S, Kakkar AK, Goldhaber SZ, et al. Treatment of acute venous thromboembolism with dabigatran or warfarin and pooled analysis. *Circulation* 2014;129:764–772.
21. Agnelli G, Buller HR, Cohen A, et al. Oral apixaban for the treatment of venous thromboembolism in cancer patients: results from the AMPLIFY trial. *J Thromb Haemost* 2015;13:2187–2191.
22. Schulman S, Goldhaber SZ, Kearon C, et al. Treatment with dabigatran or warfarin in patients with venous thromboembolism and cancer. *Thromb Haemost* 2015;114:150–157.
23. Raskob GE, van Es N, Segers A, et al. Edoxaban for venous thromboembolism in patients with cancer: results from a non-inferiority subgroup analysis of the Hokusai-VTE randomised, double-blind, double-dummy trial. *Lancet Haematol* 2016;3:e379–387.
24. Prins MH, Lensing AW, Brighton TA, et al. Oral rivaroxaban versus enoxaparin with vitamin K antagonist for the treatment of symptomatic venous thromboembolism in patients with cancer (EINSTEIN-DVT and EINSTEIN-PE): a pooled subgroup analysis of two randomised controlled trials. *Lancet Haematol* 2014;1:e37–46.
25. Raskob GE, van Es N, Verhamme P, et al. Edoxaban for the treatment of cancer-associated venous thromboembolism. *N Engl J Med* 2018;378:615–624.
26. Young AM, Marshall A, Thirlwall J, et al. Comparison of an oral factor Xa inhibitor with low molecular weight heparin in patients with cancer with venous thromboembolism: results of a randomized trial (SELECT-D). *J Clin Oncol* 2018;36:2017–2023.
27. Prescribing Information: Apixaban tablets, for oral use; 2018. Available at: https://www.accessdata.fda.gov/drugsatfda_docs/label/2018/202155s0201bl.pdf. Accessed October 29, 2018.
28. Prescribing Information: Dabigatran etexilate mesylate capsules, for oral use; 2018. Available at: https://www.accessdata.fda.gov/drugsatfda_docs/label/2018/022512s0351bl.pdf. Accessed October 29, 2018.
29. Prescribing Information: Edoxaban tablets, for oral use; 2017. Available at: https://www.accessdata.fda.gov/drugsatfda_docs/label/2017/206316s0121bl.pdf. Accessed October 29, 2018.
30. Prescribing information: Rivaroxaban tablets, for oral use; 2018. Available at: https://www.accessdata.fda.gov/drugsatfda_docs/label/2018/022406s0281bl.pdf. Accessed October 29, 2018.
31. Prins MH, Lensing AW, Bauersachs R, et al. Oral rivaroxaban versus standard therapy for the treatment of symptomatic venous thromboembolism: a pooled analysis of the EINSTEIN-DVT and PE randomized studies. *Thromb J* 2013;11:21.
32. Mahe I, Puget H, Buzzi JC, et al. Adherence to treatment guidelines for cancer-associated thrombosis: a French hospital-based cohort study. *Support Care Cancer* 2016;24:3369–3377.

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

33. Mahe I, Chidiac J, Helfer H, Noble S. Factors influencing adherence to clinical guidelines in the management of cancer-associated thrombosis. *J Thromb Haemost* 2016;14:2107–2113.
34. Khorana AA, Yannicelli D, McCrae KR, et al. Evaluation of US prescription patterns: are treatment guidelines for cancer-associated venous thromboembolism being followed? *Thromb Res* 2016;145:51–53.
35. Noble S, Matzdorff A, Maraveyas A, et al. Assessing patients' anticoagulation preferences for the treatment of cancer-associated thrombosis using conjoint methodology. *Haematologica* 2015;100:1486–1492.
36. Mahe I, Sterpu R, Bertoletti L, et al. Long-term anticoagulant therapy of patients with venous thromboembolism. What are the practices? *PLoS One* 2015;10:e0128741.
37. Khorana AA, McCrae K, Milentijevic D, et al. Current practice patterns and patient persistence on anticoagulant treatments for cancer-associated thrombosis. *Blood* 2015;126:626–626.
38. Sevestre MA, Belizna C, Durant C, et al. Compliance with recommendations of clinical practice in the management of venous thromboembolism in cancer: the CARMEN study. *J Mal Vasc* 2014;39:161–168.
39. Kleinjan A, Hutten BA, Di Nisio M, et al. Anticoagulant treatment of cancer patients with pulmonary embolism in the real world. Actual use of low-molecular-weight heparin in cancer. *Neth J Med* 2014;72:467–472.
40. Matzdorff A, Ledig B, Stuecker M, Riess H. Practice patterns for prophylaxis and treatment of venous thromboembolism in German cancer patients. *Oncol Res Treat* 2016;39:194–201.
41. Kahn SR, Springmann V, Schulman S, et al. Management and adherence to VTE treatment guidelines in a national prospective cohort study in the Canadian outpatient setting. The Recovery Study. *Thromb Haemost* 2012;108:493–498.
42. Matzdorff A, Schilling H, Ledig B. Treatment of venous thromboembolism in ambulatory cancer patients in Germany: a prospective non-interventional study. *Oncol Res Treat* 2015;38:174–180.
43. Belhadj Chaidi R, Thollot C, Ferru A, et al. [Adherence to guidelines for the treatment of venous thromboembolism in cancer patients: a retrospective analysis of 145 cases]. *J Mal Vasc* 2013;38:185–192.
44. Delate T, Witt DM, Ritzwoller D, et al. Outpatient use of low molecular weight heparin monotherapy for first-line treatment of venous thromboembolism in advanced cancer. *Oncologist* 2012;17:419–427.
45. Farge D, Trujillo-Santos J, Debourdeau P, et al. Fatal events in cancer patients receiving anticoagulant therapy for venous thromboembolism. *Medicine (Baltimore)* 2015;94:e1235.
46. den Exter PL, Hooijer J, Dekkers OM, Huisman MV. Risk of recurrent venous thromboembolism and mortality in patients with cancer incidentally diagnosed with pulmonary embolism: a comparison with symptomatic patients. *J Clin Oncol* 2011;29:2405–2409.
47. van der Wall SJ, Klok FA, den Exter PL, et al. Continuation of low-molecular-weight heparin treatment for cancer-related venous thromboembolism: a prospective cohort study in daily clinical practice. *J Thromb Haemost* 2017;15:74–79.
48. Streiff MB, Milentijevic D, McCrae K, et al. Effectiveness and safety of anticoagulants for the treatment of venous thromboembolism in patients with cancer. *Am J Hematol* 2018;93:664–671.
49. Khorana AA, McCrae KR, Milentijevic D, et al. Current practice patterns and patient persistence with anticoagulant treatments for cancer-associated thrombosis. *Res Pract Thromb Haemost* 2017;1:14–22.
50. Cajfinger F, Debourdeau P, Lamblin A, et al. Low-molecular-weight heparins for cancer-associated thrombosis: adherence to clinical practice guidelines and patient perception in TROPICQUE, a 409-patient prospective observational study. *Thromb Res* 2016;144:85–92.
51. Noble S, Prout H, Nelson A. Patients' Experiences of Living with CANCER-associated thrombosis: the PELICAN study. *Patient Prefer Adherence* 2015;9:337–345.
52. Seaman S, Nelson A, Noble S. Cancer-associated thrombosis, low-molecular-weight heparin, and the patient experience: a qualitative study. *Patient Prefer Adherence* 2014;8:453–461.
53. Mendell J, Johnson L, Chen S. An open-label, phase 1 study to evaluate the effects of hepatic impairment on edoxaban pharmacokinetics and pharmacodynamics. *J Clin Pharmacol* 2015;55:1395–1405.
54. Jonsson S, Simonsson US, Miller R, Karlsson MO. Population pharmacokinetics of edoxaban and its main metabolite in a dedicated renal impairment study. *J Clin Pharmacol* 2015;55:1268–1279.
55. Niebecker R, Jonsson S, Karlsson MO, et al. Population pharmacokinetics of edoxaban in patients with symptomatic deep-vein thrombosis and/or pulmonary embolism—the Hokusai-VTE phase 3 study. *Br J Clin Pharmacol* 2015;80:1374–1387.
56. Kubitz D, Becka M, Roth A, Mueck W. The influence of age and gender on the pharmacokinetics and pharmacodynamics of rivaroxaban—an oral, direct factor Xa inhibitor. *J Clin Pharmacol* 2013;53:249–255.
57. Kubitz D, Becka M, Zuehlsdorf M, Mueck W. Body weight has limited influence on the safety, tolerability, pharmacokinetics, or pharmacodynamics of rivaroxaban (BAY 59-7939) in healthy subjects. *J Clin Pharmacol* 2007;47:218–226.
58. Kubitz D, Becka M, Mueck W, et al. Effects of renal impairment on the pharmacokinetics, pharmacodynamics and safety of rivaroxaban, an oral, direct factor Xa inhibitor. *Br J Clin Pharmacol* 2010;70:703–712.
59. Kubitz D, Roth A, Becka M, et al. Effect of hepatic impairment on the pharmacokinetics and pharmacodynamics of a single dose of rivaroxaban, an oral, direct factor Xa inhibitor. *Br J Clin Pharmacol* 2013;76:89–98.
60. Frost CE, Byon W, Song Y, et al. Effect of ketoconazole and diltiazem on the pharmacokinetics of apixaban, an oral direct factor Xa inhibitor. *Br J Clin Pharmacol* 2015;79:838–846.
61. Upreti VV, Wang J, Barrett YC, et al. Effect of extremes of body weight on the pharmacokinetics, pharmacodynamics, safety and tolerability of apixaban in healthy subjects. *Br J Clin Pharmacol* 2013;76:908–916.
62. Wang X, Tirucherai G, Marbury TC, et al. Pharmacokinetics, pharmacodynamics, and safety of apixaban in subjects with end-stage renal disease on hemodialysis. *J Clin Pharmacol* 2016;56:628–636.
63. Chang M, Yu Z, Shenker A, et al. Effect of renal impairment on the pharmacokinetics, pharmacodynamics, and safety of apixaban. *J Clin Pharmacol* 2016;56:637–645.
64. Stangier J, Rathgen K, Stahle H, et al. The pharmacokinetics, pharmacodynamics and tolerability of dabigatran etexilate, a new oral direct thrombin inhibitor, in healthy male subjects. *Br J Clin Pharmacol* 2007;64:292–303.
65. Stangier J, Stahle H, Rathgen K, et al. Pharmacokinetics and pharmacodynamics of dabigatran etexilate, an oral direct thrombin inhibitor, are not affected by moderate hepatic impairment. *J Clin Pharmacol* 2008;48:1411–1419.
66. Stangier J, Rathgen K, Stahle H, Mazur D. Influence of renal impairment on the pharmacokinetics and pharmacodynamics of oral dabigatran etexilate: an open-label, parallel-group, single-centre study. *Clin Pharmacokinet* 2010;49:259–268.
67. Wilson JA, Goralski KB, Soroka SD, et al. An evaluation of oral dabigatran etexilate pharmacokinetics and pharmacodynamics in hemodialysis. *J Clin Pharmacol* 2014;54:901–909.
68. Giris IG, Patel MR, Peters GR, et al. Population pharmacokinetics and pharmacodynamics of rivaroxaban in patients with non-valvular atrial fibrillation: results from ROCKET AF. *J Clin Pharmacol* 2014;54:917–927.
69. Reilly PA, Lehr T, Haertter S, et al. The effect of dabigatran plasma concentrations and patient characteristics on the frequency of ischemic stroke and major bleeding in atrial fibrillation patients: the RE-LY Trial (Randomized Evaluation of Long-Term Anticoagulation Therapy). *J Am Coll Cardiol* 2014;63:321–328.
70. Riess H, Ay C, Bauersachs R, et al. Use of direct oral anticoagulants in patients with cancer: practical considerations for the management of patients with nausea or vomiting. *Oncologist* 2018;23:822–839.
71. Burnett AE, Mahan CE, Vazquez SR, et al. Guidance for the practical management of the direct oral anticoagulants (DOACs) in VTE treatment. *J Thromb Thrombolysis* 2016;41:206–232.
72. Short NJ, Connors JM. New oral anticoagulants and the cancer patient. *Oncologist* 2014;19:82–93.
73. Martin K, Beyer-Westendorf J, Davidson BL, et al. Use of the direct oral anticoagulants in obese patients: guidance from the SSC of the ISTH. *J Thromb Haemost* 2016;14:1308–1313.
74. Martin KA, Lee CR, Farrell TM, Moll S. Oral anticoagulant use after bariatric surgery: a literature review and clinical guidance. *Am J Med* 2017;130:517–524.
75. Moore KT, Kroll D. Influences of obesity and bariatric surgery on the clinical and pharmacologic profile of rivaroxaban. *Am J Med* 2017;130:1024–1032.
76. van Doornaal FF, Raskob GE, Davidson BL, et al. Treatment of venous thromboembolism in patients with cancer: subgroup analysis of the Matisse clinical trials. *Thromb Haemost* 2009;101:762–769.
77. Francis CW, Kessler CM, Goldhaber SZ, et al. Treatment of venous thromboembolism in cancer patients with dalteparin for up to 12 months: the DALTECAN Study. *J Thromb Haemost* 2015;13:1028–1035.



See JNCCN.org for supplemental online content.

Cancer-Associated Venous Thromboembolic Disease, Version 2.2018

Instructions for Completion

To participate in this journal CE activity: 1) review the learning objectives and author disclosures; 2) study the education content; 3) take the posttest with a 66% minimum passing score and complete the evaluation at <http://education.nccn.org/node/84204>; and 4) view/print certificate. After reading the article, you should be able to answer the following multiple-

choice questions. Credit cannot be obtained for tests completed on paper. You must be a registered user on NCCN.org. If you are not registered on NCCN.org, click on "New Member? Sign up here" link on the left hand side of the Web site to register. Only one answer is correct for each question. Once you successfully answer all posttest questions you will be able to view and/or print your certificate. Software requirements: Internet

Posttest Questions

1. For a patient with stage IV breast cancer who develops a DVT and for whom anticoagulation is not contraindicated, which of the following single-agent options is a category 1 recommendation in the NCCN Guidelines for Cancer-Associated VTE?
 - a. Unfractionated heparin
 - b. Dalteparin
 - c. Fondaparinux
 - d. Apixaban
 - e. Rivaroxaban
2. True or False: In the NCCN Guidelines for Cancer-Associated VTE, edoxaban is a recommended option for treatment of PE in patients with cancer, either as monotherapy or combination therapy with initial parenteral anticoagulant.
3. Which of the following patient- or case-specific features should be considered when selecting among anticoagulation options for treatment of VTE in patients with cancer?
 1. Kidney and liver function
 2. Body weight and BMI
 3. Patient age
 4. Tumor location
 5. Gastrointestinal side effects from concomitant cancer therapy

There is only one correct answer:

- a. All of the above
- b. 1, 2, and 5
- c. All except 3

